CERTIFIED MILL TEST REPORT

; DATE 12/08/11 NUCCR-YAMATO STEEL CO. 100% MELTED AND MANUFACTURED IN U.S.A.
P.0.BOX 1228 ® BLYTHEVILLEAR 72316 All shapes produced by Nucor-Yamato Steel are cast
”] INVOICE NO. 449714 and rolled to a fully killed and fine grain practice.
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Pem=C+ i+ Mo +Cu+ Ni 4 Grt Mo+ ¥+ 51 B=Appox.000S  CARBON EQUIVALENT: CE = CE(IIW) = C + M6 + (Cr+Mot+V)/5 + (Ni +Cu)/15 Corrosion Index: C1=26.01{%Cu)+3.88({%Ni)#1.20(%Cr)+1.49(%Si)+17.26{%P)-7.29(%Cu){%Ni)-9.40{%Ni)} %P}-33.33{%Cu} 2
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